
addressing FOOD, WATER, WASTE + ENERGY 
yields in URBAN REGENERATIVE ENVIRONMENTS

MSSD Synthesis  2012
Carnegie Mellon University

School of Architecture 
Advisors: Vivian Loftness 

Azizan Aziz 
Erica Cochran

 Eleni Katrini



2 | 



Eleni Katrini | 3

Addressing Food, Water, Waste and Energy  
yields in Urban Regenerative Environments

Eleni Katrini 

Master of Science in Sustainable Design 2012 

Synthesis Report 

School of Architecture 

Carnegie Mellon Unicversity

ekatrini@andrew.cmu.edu



4 | 



Eleni Katrini | 5

ACKNOWLEDGMENTS

This synthesis has been an exceptional journey of envisioning a great future for urban 

communities through real terms and current practices. This project would not be the same 
[...]
per hour (iph). In the case of a strong storm event, 

when the first planter reaches its capacity (7”), the 

excess water moves out of the second trench drain 

channel into the next planter. When all four planters 

are full, the excess water overflows to the existing 

stormwater system. Water from the sidewalk enters 

the planters through 6” wide curb cuts. 

Key Dimensions: The planters are 18 feet long 

and 4 feet wide adding up to a total area of 72 sq ft 

each. They have a concrete curb on their perimeter 

which is 6” thick and 4” high, making the planters 

5 feet wide on the exterior perimeter. They are 

13” deep from the sidewalk grade. At the ends of 

each planter there is a 2-feet wide vegetated buffer 

area which is used to mark the access points for 

the pedestrians to the sidewalks. The total area of 

infiltration of the four planters is 240 sq ft.

Precipitation: Portland has an annual precipitation 

of 43.01 inches

Catchment Area: 7,500 square feet of paved 

surface area

Infiltration Rate: The infiltration rate is 4 iph. 

Based on monitored data the planters’ capacity to 

infiltrate runoff water can minimize the peak flow of 

a 25-year storm event by 70%.

Capacity: Each planter can hold up to 7 inches. 

The excess water moves from the first planter to the 

next one.

3 90 18

5’ 3’

2’

2’

18’

18”

6’

Parking Egress 
Zone

Stormwater 
planter

Sidewalk 
Zone

concrete 
pad

asphalt 
berm 

directing 
water into 

the planter

planted 
buffer 
zone

curbcuts 
for runoff 

from 
sidewalks

sand 
set con-

crete 
pavers

ornamental 
trench grate

N

3’ 21/2”



68 | 

Year:  2005	  

Website: www.portlandonline.com/bes/index.cfm?a=123776&c=45386

Background: : In order to manage the stormwater on campus and reduce the amount of 

polluted water reaching Charles River, a stormwater management, harvesting and reuse 

system was integrated with the construction of the Stata Center in MIT. That was mainly 

because of an underground tunnel system on campus that would make draining the new 

7-acres Center to the main drainage system impossible. Hence, rainwater is harvested from 

the Stata Center site as well as the roofs from surrounding buildings (Building 56, 57 and 

part of 26). The bioswale between the buildings acts as a small oasis, featuring stone banks, 

plants and a footbridge that crosses above it. (Lanou, 2005) 

System Description: The rainwater is harvested from the Stata Center site and the roofs 

from 3 surrounding buildings. It gets discharged into the basin through high and low level 

drains. The water first enters the wetland region from the high level drains and when it 

fills the overflow gets filtered by moving to the lower part of the basin. (MIT Department of 

Facilities, 2007)  The water is stored temporarily in the basin and there are three pumps 

in the basement of building 57 that are responsible for the water distribution. The system 

along with the pumps is designed in a way that can manage and convey the stormwater on 

site from a 100-year rain event. That means that the water in the basin is not visible on the 

surface, except during 100-year storm event. (Padmanabhan, 2009) The system has three 

basic operations: A. Stormwater Drainage pumping, B. Water for toilet flushing and C. 

Irrigation for the wetland and landscape. There are two pumps, a low-flow and a high-flow 

pumps that are managing the water levels in the basin. Usually, the low-flow pump is active 

as most of the rainstorms have 1-inch precipitation or less. 

The third pump in the basement of Building 57 is responsible for the toilet flushing. There 

is a tank between the city potable water supply and the toilet distribution pumps, which is 

constantly kept full with water drawn from the water basin by the third pump. The stormwater 

is cleaned up by multimedia sand filtration and ultraviolet sterilization and it is used only for 

toilets and urinals flushing. The pump will keep sending water to the tank, unless there is no 

water left in the basin. In that case the toilet flushing is served by the city’s water distribution.

Finally, the wetland area in the higher level portion of the creek bed has to be always 

irrigated. During a rainwater event the water first passes by the wetland area and slowly 

moves to the lower part of the basin. However, during dry periods the water moves to the 

13
SW 12TH AVENUE, Portland



Eleni Katrini | 69

lower part leaving the wetland area 

dry. To avoid this during a dry season, 

water from the lower part is pumped 

up to the wetland at a very low flow 

rate (1 gpm). That recirculation of the 

water also gives the opportunity of 

repeated biofiltration that polishes 

the water. The energy needed for the 

recirculation of the water by the pump 

is provided by PV panels located on the 

roof of Building 57. (MIT Department of 

Facilities, 2007)

Key Dimensions: The bioswale is 

13,420 sq ft (220’ x 61’) (calculated in 

Google Earth)

Precipitation: Boston has an annual 

precipitation of 41.5 in

Catchment Area: The drained 

rooftop area of building 56, 57 and 26 

is 0.57 acres (24,880 sq ft)

Stormwater managed: The 

bioswale can infiltrate the stormwater 

on site of a 100-year rain event.

Other important information: 

More than 5,000 gallons per day 

are used for flushing (Lanou, 2005) 

Moreover, the energy needed for the 

recirculation of the water by the pump 

is provided by PV panels located on the 

roof of Building 57.

Implications: Depending on the 

weather, the water might come out 

slightly colored. However, due to the 

fact that the water is only used for toilet 

flushing they have kept the system as it 

is. (Gonick, 2009)

N

56

26

57

vegetated 
area

sitting 
area

connec-
tion bridge 
to building 

56

61’
220’

20 600 120

Figure 1-47 Source: MIT Stata Center
Figure 1-48 Source: www.artfulrainwaterdesign.net/files/193.jpg

1-47

1-48



70 | 

4.2.3
DECENTRALIZED WASTEWATER TREATMENT



Eleni Katrini | 71

4.2.3 Decentralized wastewater treatment

	 Decentralized wastewater treatment facilities are the ones that treat wastewater onsite; 

close or at the same location where wastewater is generated. Wastewater is considered the 

water from the toilets and urinals, also called blackwater. However, wastewater can also 

have a more general meaning and include greywater, or even untreated stormwater. In 

this chapter, wastewater will be considered mostly the black and grey water. The systems 

analyzed here have combined systems for grey and black water, hence they will be put 

under one category.

4.2.3.1 Benefits of decentralized wastewater treatment

	 In many older cities in the U.S., sewage lines for stormwater and wastewater are 

combined.  These archaic infrastructures are not capable of handling population growth. 

Centralized wastewater treatment plants are often incapable of managing the amount of 

influents, resulting in overflow that it is discharged into clean existing watershed. During 

extensive rainfalls and floods, the systems overflow and huge amount of wastewater ends 

up in our rivers and seas(Combined Sewer Overflow system) That problem cannot be 

solved easily with the way our modern cities are built. Having a constantly increasing urban 

population, and an expensive central wastewater system that was installed years ago, means 

that there is an inflexible system dealing with increasing demand.

	 The idea of decentralized wastewater systems across a city means that those systems 

would act as backup systems preventing the central plant from overflowing. Hence, the 

benefits of such an investment are several (Paladino and Company, 2008):

•	 Reducing demand, avoiding peak conditions and leading to cost savings

•	 Reusing water for non-potable applications and minimizing the water demands

•	 Onsite waste water treatment facilities are reliable and self-sufficient

•	 Minimizing health, safety and liability issues

•	 Deferred costs and expenses of infrastructure expansion in order to meet the increasing 

demand

`	 Apart from the benefits on a public and district level, there are significant benefits 

for the investor and the developer too. First, there is a fee and expenses reduction from the 

reduced use of the municipal centralized system. Moreover, projects with onsite wastewater 

systems can apply for grants and funds from government resources and they end up having 

an increased market value (Paladino and Company, 2008). Finally, onsite wastewater 

treatment can increase the points in the LEED accreditation process.



72 | 

4.2.3.2 Decentralized wastewater treatment systems

	 There are different wastewater systems but all of them are based on the same general 

process with four phases: Preliminary, Primary, Secondary and Tertiary phase. In each 

phase certain contaminants are being removed, producing water of higher quality levels. 

The preliminary phase consists mostly of screens that remove the bulk solids that could cause 

problems to the systems. The primary treatment level consists of a flow equalization tank that 

stabilizes the flow between the preliminary and the secondary phase. Here, suspended solids 

are removed through flotation or gravity settlement in sedimentation tanks. In the secondary 

treatment, pollutants and particulates are removed through mostly biological processes, 

increasing the quality of the water significantly. This phase includes systems like anoxic tanks, 

aeration tanks, filters and constructed wetlands. Finally the tertiary phase includes disinfection 

units, such as UV light systems, chlorine disinfection and other chemical processes, as well 

as odor abatement systems. After the tertiary phase the water is ready to be reused for non-

potable uses. (Paladino and Company, 2008)

	 There are several systems that can treat wastewater. However due to spatial limitations, 

systems that use only natural processes are quite large and cannot be used in an urban 

context. For example, settling ponds, lagoons or constructed wetlands can be prohibitive in 

cities. Based on the above, the most compact decentralized systems that can be implemented 

in the urban context are:

•	 Membrane Bio-Reactor (MBR)

•	 Activated Sludge system

•	 Rotating Biological Contactor (RBC)

•	 Living Machine

The advantages and disadvantages of the above systems are identified in the following table: 

System Type Advantages Disadvantages

Membrane Bio-Reactor

1. Most compact System

2. Most scalable to future capacity

3. Fully automated/Low maintenance

Higher level of operator training

Activated Sludge Most common system Higher energy use for mixing

Rotating Biological 
Contactor Accepts highest pollutant load

1. Higher energy use for treatment

2. Potential for odor/noise

Living Machine
1. Visual Amenity – can be showcased

2. Quiet and low cost operation

1. High level of maintenance

2. Larger footprint/system size

	 In this chapter, from the above systems, only the Membrane Bio-Reactor and the 

Living Machine are going to be studied further. The Membrane Bio-Reactor was selected 

because it is a more compact system that can be scaled up based on future demands, and 

the Living Machine because of its potential to be used as a beautiful visual amenity within a 

neighborhood. 

Figure 1-49 Advantages and Disadvantages of treatment technologies (Source: Onsite Wastewater treatment systems: A technical 
Review, Paladino and Company, 2008



Eleni Katrini | 73

The living Machine

“A living machine is a device made up of living organisms of all types and usually housed 

within a casing or structure made of extremely light-weight materials.” (Todd & Todd, 1994)

	 A living machine is a “compact” way to clean waste water through biological and 

natural processes, imitating the laws of nature without chemical procedures. Within the 

process both fauna and flora are taking part actively in order to create the right environment 

where the organic matter is being broken down. The system consists of three phases; the 

anaerobic septic tank, the closed aerobic reactor and a series of aerated tanks. (Melnik, 

Bettencourt, Sherr, & Komesch, 2004) 

	 In the first phase, the anaerobic bacteria are digesting the organic matter. Here the 

temperature is playing a significant role; the average range must be between 55-65°C. 

Normally an anaerobic septic tank is located underground. From this process bio-solids are 

produced that can be used as fertilizer. Hence, a way of storing and using the bio-solids is 

identified during this phase to eliminate storage problems. 

	 An anoxic reactor is placed in between the first phase and before the closed aerobic 

reactor in order to maintain an equilibrium pressure between the anaerobic and aerobic tanks. 

In that way the microorganisms from one tank do not infect the others. That automatically 

raises the efficiency of the machine. The second phase is the aerobic reactor, where air is 

pumped in the tank in order to maximize the oxidation. Here, the process of nitrification takes 

place where ammonia is turned to nitrates through aerobic bacteria. (Melnik et al., 2004) 

The third and last phase, contains a series of open aerated tanks in succession. The tanks 

have different sizes and they are set that the water goes from a smaller tank to a bigger one. 

The number of tanks depends on the volume of wastewater treated per day. Normally a living 

machine should have at least 2 aerobic tanks, but they can be even more. However, more 

tanks means bigger investment cost. 

Figure 1-50 In front of an aeration tank (Source: http://4.bp.blogspot.com/-jumF1VzFdGw/T-DSfBgOkeI/AAAAAAAAAGA/5NlyhWV6wRc/
s1600/5+week+sabbatical+travels+to+Middle+East+and+Scotland+327.jpg)



74 | 

1. UNDERGROUND 
ANAEROBIC 
SEPTIC TANK

2. CLOSED AEROBIC 
REACTOR

3. OPEN AERATED TANKS 
WITH VEGETATION+FISH

[4. OPTIONAL 
STAGE: 

CONSTRUCTED
WETLAND]

CLEAN WATER FOR 
NON-POTABLE USES

BIOSOLIDS

A living machine is a “compact” way to clean waste water through biological and natural 

processes, imitating the laws of nature without chemical procedures. Within the process both 

fauna and flora are taking part actively in order to create the right environment where the 

organic matter is being broken down. The system consists of three phases; the anaerobic 

septic tank, the closed aerobic reactor and a series of aerated tanks. 

LIVING MACHINE

A membrane bio-reactor is a chemical way of treating water. The system combines a mem-

brane process of filtration or ultrafiltration, as well as a bioreactor where chemical processes 

take place. it is used largely for wastewater treatment in urban environments, due to its lim-

ited space demands. It can also be combined with more natural processes. Effluent can be 

further treated through UV disinfection.

MEMBRANE BIO-REACTOR

PRETREATMENT 
PROCESSING AERIATION TANK MEMBRANE FINAL EFFLUENT 

TREATMENT 

UV 
DISINFESCTION

SLUDGE

CLEAN WATER FOR 
NON-POTABLE USES



Eleni Katrini | 75

	 In the aerobic tanks, plants, fish, bacteria and other organisms exist. These organisms 

are acting as water-cleaners, or they provide shelter for bacteria to grow and break down 

the organic matter. The plants that can be found in a living machine can be categorized into 

four types (Melnik et al., 2004): 

•	 Floating plants, which remove nutrients directly from the water through their root system 

[Duckweed, Azolla, Water Hyacinth, Water Lettuce, Parrot’s Feather]

•	 Oxygenating plants, which absorb large amounts of CO2 in order to process 

photosynthesis, and hence generate oxygen

•	 Marginal plants, are the ones which roots are submerged into the water and aid with its 

cleaning, while their foliage stays out of the water [Iris, Taro, Cattails, Cannas, Japanese 

Umbrella Palm, Papyrus, Primrose Creeper]

•	 Deep-water plants, which their roots are placed on the bottom of the tank, in order to filter 